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1.Applicant

© Company Name

O Address

© Date of receipt

2. Test targer product
© Sample Name

O Appied Range

© Product No.

3. Test Standard

4. Purpose of the report
5. Test period

6. Test Environment

7. Test Results

. Saint-Gobain Isover Korea Co.,Ltd
: E( F, 70, Bugokgongdan 1-gil, Songak-eup, Dangjin-si, Chungcheongnam-do, Republic of
orea

: 20230102

. Glass wool(Panel Board 64K)

. Exterior Finishing Materials

. Ministry of Land, Infrastructure and Transport Notice No. 2022-84(2022) 'Quality recognition
" and management standards for building materials, etc.'

: QUALITY CONTROL
+ 2023, 01, 02, ~ 2023. 02. 21.

. Temperature : (15~30) °C, Relative Humidity : (20~80) % R.H.

Suitable with test results according to Ministry of Land, Infrastructure and Transport Notice
: No, 2022-84 'Quality recognition and management standards for building materials, etc.'
Article 23 Subparagraphs 1 and 2

@. The test results of this test report are only limited in to the samples and sample names provided by the client and do

not

uarantee the quality of all products of the client. You Can check website (www ktr.or.kr) or QR code to verify
the authenticity of the certificate.
@. This test report shall be used only within the purpose of its defined usage and shall not be used for public relation,
advertisement and lawsuit,
@. This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR.
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* Test reports are valid for 3 year from the date of issuance of the report,
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8. Test Resulis

Divisi : i TesttResults s DER T aStiiTbGt
on i H‘"-”_“ | Un;t 1st gati i ast Cnterla_ Method | Site
I Mass reduction rate % 8.0 8.4 8.5 30 %
Interi| Non- below
or |combust :
Eifﬂ “t”h?’ The difference between
es maximum furnace 20 K
ngs temperature and final K &0 1.8 et below () i
: equilibrium temperature
! hing L 4 P ¥ i
in}a;ter dazardou ; more
o g &ueerndy ‘tilenelz SIOPPING | ine | 14:30 | 1422 | - | than 9
!l Gas test min

% Performance test was done according to the Article 23, (1) and (2) of the "Ministry of Land,

Transport and Maritime Affairs, Notification No. 2022-84,.(Client provided)

% Suitable to the heat release rate (cone calorimeter method) test result according to Article

23, (1) of "Notice No. 2022-84 of the Ministry of Land, Infrastructure and Transports.

% Suitable to gas hazard test results according to Article 23 (2) of TNotification No. 2022-84 of

the Ministry of Land, Infrastructure and Transport.a.

# Test reports are valid for three years from the date of issuance of the report according to

the Article 29, (4) of the "Ministry of Land, Transport and Maritime Affairs, Notification No.
2022-84,.

#% Test Method

(1) "Ministry of Land, Infrastructure and Transport Notice No. 2022-84,

# Test site A. Korea Testing & Research Institute Building C, 68, Gajaeul-ro, Seo-gu, Incheon,

Republic of Korea
% Non-combustible materials performance criteria in the Article 23(1) and (2) of the

"Ministry of Land, Transport and Maritime Affairs, Notification No. 2022-84,.

1) After heating, the mass reduction rate of the specimen must be 30% or less
2) The maximum temperature in the heating furnace should not rise by more than 20K
over the final equilibrium temperature for 20 minutes after the start of heating.

3) The average time of suspension of behavior in experimental mice should be more than
9 minutes.

KT

[ = = & J

cevee
e

P

KOREA TESTING &
RESEARCH INSTITUTE




| Certificate No : THF-2023-000010

| Page 3 / 9 Pages

B Test conditions for Non-combustibility test

| 2023, 02. 14.

Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.

20

T
S
T

2 | 778.5/766.0 | No

| o
|

s
774.0/769.0

1| 769.6/767.4 [N

6

781.0/768.0

3| 776.7/765.4 |

Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.

(60 £ 5] 'C

B Composition of specimen

Insulation Glasswool Isover Korea Glasswool 100 mm

| —— Glasswool(100 mm)
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B Non-combustibility test Temperature Graph
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- I Gas Hazard test result

Average deed
stopping time of

Test Mouse

2023, D2 10:

B Gas Hazard Test Conditions

'minutes, main heat source: 3 minutes)

electric heat) and finished after 6 minutes (sub heat source: 6

Separate display of Burning surface

Temperature (23 + 2) °C, Relative Humidity (50 + 5) % R.H.

ICR, Female (18 ~ 22) g
M Cas Hazard Test Specimen Conditions
219.9 219.8
| 220.0 220.0
, i 97.5 94.1
, 303.4 284.5
‘otal density (kg/m?) 67.9 65.8
Pretreatment | Temperature (23 & 2) °C, Relati (50 + 5) % R.H.

IAC2023-0214
2023-01-20
& s ssEns B,
Pt
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Certificate No : THF-2023-000010

M Standard Form Test
- Standard Form : Fiber Reinforced Calcium Silicate Board

< Exhaust Temperature >

Time (s)

0.0 30 29.9 I
60.0 70 71.6 1.6
120.0 85 84.5 =0.5
180.0 100 99.3 ST
240.0 140 1875 -2.5
300.0 170 1725 2.5
360.0 185 194.4 -0.6

< Exhaust Temperature Curve >
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M Hazardous gas test result(No. 1)

250 Stack temp.

Temperature ('C)
- - N
o o o
o = o
1 1 1

Elapsed Time Measure Temperature i I
i Spinning box Stop time
(s) (C)
0 29.6 M1 15 min 00 s
60 86.3 M2 15 min 00 s
120 102.4 M3 14 min 38 s
180 1124 M4 14 min 40 s
240 167.5 M5 15 min 00 s
300 195.5 M6 14 min 11 s
360 216.2 M7 14 min 44 s
M8 14 min 54 s
Average 14 min 46 s
Standard ;
il 00 min 16 s
deviation
Average deed ;
' " 14 min 30 s
stopping time
300 ‘
Testing box temp. | |
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RESEARCH INSTITUTE

50+
! | 1
D o LA e e e s S B B et A e S T
0 30 60 90 120 150 180 210 240 270 300 330 360
Time (s)
1
2
3 g T | i | | |
=)
24 I P e W 'R
&
=N : [
=
6 . o Yt
7-§ I ; i I
ER! [ il ! | UHAr Y T T
RN 0 N A, VP RS P, TGS PR, R TG G s, Wi RSB iy e = - DOICH R
0 1 2 3 4 5 ] 7 8 9 10 11 12 13 14 15
Time (min)
& & SEBEE GEE
& &" [ &
ol 4™ . .
e & + %
® ¢ [y «




Page 8 / 9 Pages

Certificate No : THF-2023-000010

M Hazardous gas test result(No. 2)

Temperature ('C)

200

-

o

o
3

=
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o
1

504

Elapsed Time Measure Temperature i |
| Spinning box Stop time
(s) (C)
0 29.6 M1 15 min 00 s
60 83/ M2 14 min 45 s
120 99.3 M3 15 min 00 s
180 110.3 M4 14 min 51 s
240 156.5 M5 14 min 59 s
300 189.0 M6 15 min 00 s
360 209.9 M7 13 min 43 s
M8 14 min 58 s
Average 14 min 47 s
Standard
e 00 min 25 s
deviation
Average deed /
! ] 14 min 22 s
stopping time

Testing box temp. ||
Stack temp.
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Mouse (No)
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B Test sample picture

< Heat release rate test >

< Gas Hazard Test >
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